CG260B SHOULDER BRUSH CUTTER SPARE PARTS LIST

FIG.2: CG260B GASOLINE ENGINE

L]
~ /“
65

r. NO. CODE Part Name Qty Ser. NO CODE Part Name Qty
2-1 260201 |GEAR CASE ASS'Y - 260234 [Clamp A
2-2 260202 |Stop Ring 26 - 260235 [Screw M6x20
2-3 260203 [Stop Ring 10 - 260236 [Flexible Washer 6
2-4 260204 [Bearing 6000-2RS/P5 - 260237 |Flap Washer 6
2-5 260205 [Pinion - 260238 |Holder Ass'y
2-6 260206 [Screw M5x25 - 260239 [Harness Clamp
2-7 260207 [washer - 260240 |Clamp
2-8 260208 [Bolt M6X 12 — 260241 [screw M5x20
2-9 260209 [Gear Case — 260242 [Nut M5
- 260210 [Safety Guard - 260243 |[PIPE COMP.
- 260211 [Screw M5x12 - 260244 [Rubber Cover
- 260212 [Bearing 6000/P5 - 260245 |0il-Bearing (8*14*14)
- 260213 |Gear — 260246 |[Drive Shaft
- 260214 |Gear Shaft - 260247 |Pipe(26*1.5*1343)
- 260215 [Bearing 6002-2RS/P5 — 260248 [Harness Ass'y
- 260216 [Stop Ring 32 - 260249 |Wire Clamp Band
- 260217 |[Holder A 260250 [cAP LOWER
- 260218 [Holder B - 260251 [BRACKET
- 260219 [washer 10 260252 [HANDGRIP

260220 |Left Nut M10x1.25 260253 |RUBBER COVER

260221 [Pin 2x16 260254 |CAP,UPPER

260222 [Blade 260255 [SCREW M5x25

260223 |[CLUTCH COMP. 260256 |HANDGRIP

260224 |CLUTCH DRUM COMH 260257 |RUBBER COVER

260225 [stop Ring 35 260258 |OPERATION COMP

260226 [Bering 6202-2RS/P5 260259 [TUBE 700mm

260227 |Stop Ring 15 260260 |STOP BUTTON COMP)

260228 [Clutch Case 260261 |CABLE COMP.

260229 [Rubber Cover 260262 [Lever ass'y

260230 [Screw M5x25 260263 [Screw M6x25

260231 [washer 5

260264 |Bracket

260232 |washer 5

260265 [safety Guard

NN N [NINIINOINIINIININI N ININI NI [N NN [N ININI NN NN

COJCO] O (LD DN DD [ DN [N DN DN [ = f = | = [ = [ =2 = = [ =2 | = =

e (=2 Kozl 15S) L L [ Ll Lt [ (S el [ e e e [ Ll L (A L L L) 15 [FN] L [ [ [ [ s
NNI\)NNNNNNNNNNNNNI\I)NNNNNNNNNl\)l\)l\)l\)l\)l\)l\)
(o] (&7 ] T (J%] [N6] [op (aw) Nel (0.0] EN] (0] (Ga] o [J6] (W] (o [an] @] (06] LN | (o] (3| FN (JV] [ W] (L [aw] Ne) [0 0] LN ] (@p] | T8N
=== DN === = = = = [ O = = = = = DO = = = O O = WS = = = = S S S =

|
[e2](op] fer]l (2] (o] (ap](@p] ()] ()| ()] [Sy](by] (] (dy] ()| (Ba] [Sy] T N PRI LN N PN N N iy (O8] [(94] [S6] (Jb] IV O

LOID| — O O|CO[=J|H || [Lo|Do|— D [RO|Co || | O~ Lol Do |— S

260233 [Clamp B 260266 |Screw M5X 12




1E34YMALEE 4% (1E34F GASOLINE ENGINE)

FIG. 1.

1E34F GASLINE ENGINE

Ser.NO. | CODE Part Name Qty Ser. NO. CODE Part Name Qty

1-1 260101 [SCREW 1 1-40 260140 [STARTER PAWL SPRING 1

-2 260102 [CLEANER OUTSIDE COIVER 1 -41 260141 [STARTER PAWL 1
1-3 260103 |FILTER 1 1-42 260142 |[STARTER 1
1-4 260104 [SCREW ASSY M5X55 2 1-43 260143 [SCREW ASSY M5X14 1
1-5 260105 |CLEANER OUTSIDE COIVER 1 1-44 260144 [COVER 1
1-6 260106 [SCREW ST4X10 2 1-45 260145 [COVER 1
1-7 260107 |CHOKE 1 1-46 260146 [SCREW ASSY M4X12 1
1-8 260108 |CHOKE HANDLE 1 1-47 260147 [COVER, plug 1
1-9 260109 |CARBURETOR 1 1-48 260148 [PLUG 1
1-10 260110 |GASKET, carburetor side 1 1-49 260149 |[SCREW M5X20 4
1-11 260111 |SCREW ASSY M5X20 6 1-50 260150 |GASKET, muffler 1
1-12 260112 |INLET MANIFOLD 1 1-51 260151 |MUFFLER 1
1-13 260113 |WASHER, cylinder side 1 1-52 260152 [SCREW M5X55 2
1-14 260114 [PIN B3X10 4 1-53 260153 |CYLINDER 1
1-15 260115 |SCREW ASSY M4X16 9 1-54 260154 [GASKET, cylinder 1
1-16 260116 |FAN COVER 1 1-55 260155 [RING, piston 2
1-17 260117 |CLUTCH STEP SCREW 2 1-56 260156 [pISTON 1
1-18 260118 |WASHER 2 1-57 260157 [KEY 1
1-19 260119 [CLUTCH ASSY 1 1-58 260158 [sToP RING 2
1-20 260120 |CLUTCH 2 1-59 260159 [PIN, piston 1
1-21 260121 |SPRING, clutch 1 1-60 260160 [NEEDLE, bearing 1
1-22 260122 |WASHER 6X15X1 2 1-61 260161 [PISTON PIN CIRCLET 2
1-23 260123 [NUT M8X1 1 1-62 260162 [FUEL TANK CAP ASSY 1
1-24 260124 [STOP CORD COMP. 1 1-63 260163 [FUEL TANK CAP 1
1-25 260125 |PRIMARY CORD GROMMET 1 1-64 260164 [ATR INLET MOUTH 1
1-26 260126 |[MAGNETO STATOR 1 1-65 260165 [FRAME 1
1-27 260127 [MAGNETO ROTOR 1 1-66 260166 [GASKET, fuel tank cap 1
1-28 260128 [SCREW M5X25 4 1-67 260167 [ANTI-RUN SEAT 1
1-29 260129 |WASHER 5 6 1-68 260168 [ANTI-RUN CHAIN 1
1-30 260130 |[WASHER 5 6 1-69 260169 [FUEL TANK 1
1-31 260131 |FRONT HALF CRANKCASE 1 1-70 260170 [WASHER 5 3
1-32 260132 |GUIDE PLATE 1 1-71 260171 [SCREW M5X16 2
1-33 260133 |GASKET, crankcase 1 1-72 260172 |SCREW M5X20 1
1-34 260134 |0IL SEAL 12X22X7 2 1-73 260173 [CLEANER 1
=35 260135 |BALL-BEARING 6001/P5 2 =7 260174 [PRIMARY CORD GROMMET 1
1-36 260136 |CRANKSHAET COMP. 1 1-75 260175 |INLET FUEL PIPE 1
1-37 260137 |REAR HALF CRANKCASE 1 1-76 260176 |OUTLET FUEL PIPE 1
1-38 260138 |[STARTER PULLEY ASSY 1 1-77 260177 |PLUG CAP 1
1-39 260139 [STARTER PULLEY 1




	CG260B-T264-CUTTING TOOL.pdf
	1E34F--T264-ENGINE.pdf



